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Dear Reader,

When our patients weren’t too bothered by their personal medical problems the last few weeks, two topics 
kept on recurring during our talks: 
The first is of course the long lasting winter and absence of a real spring; though the climatological 
circumstances mean that you have no excuse not to enjoy some extra reading.

The second is the case of reimbursement or not of a very expensive drug in aHUS. To be able to participate 
in this discussion, we must be informed in a scientific, correct and unbiased way. I’m convinced the BJH 
can help in this educational process too.

This edition is again well balanced with clinical guidelines on the use of D-dimers and how to treat large 
B-cell Non Hodgkin’s lymphoma, in first line and in the relapsed setting.

The Antwerp group describes their expertise with immunotherapy in AML. The number of 5.2% (the attentive 
reader will immediately know what it means) mentioned in their introduction should strike everyone.

We continue with some lighter reading with a trial about pomalidomide in refractory myeloma, a hematocase 
about Kikuchi-Fujimoto disease and a thesis about haemophilia.

We’re happy to have the summary of the BVAC/ABCA program of last January in this issue and conclude 
with the calendar of events.

I wish you enjoyable reading,

Dr Jan Van Droogenbroeck
Editor in chief
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The place of the determination of 
D-dimer and its improvement 
L. Rozen, D. Noubouossie, A. Demulder

D–dimer (DD) assay is a widely used laboratory test in thrombosis-related conditions 
because it is rapid and easy to perform. This test is highly sensitive to thrombus formation 
and degradation. However DD levels are increased in many clinical conditions so that its 
positive predictive value is poor. Improvements of its usefulness have been mainly realised 
by combining the test with clinical scores and by adapting positive threshold to particular 
settings of patients. In this article, different methods of DD testing are presented with the 
aim to review their benefits and pitfalls in various clinical applications.
(Belg J Hematol 2013;4(2):47-50)

Introduction
D-dimer (DD) is a specific product of fibrin degra-
dation. It is formed at the end of the coagulation 
cascade when cross-linked fibrin is broken by plas-
min. A variety of different qualitative and quantita-
tive assays are available for DD testing and are  
all based on the use of monoclonal antibodies. DD 
assays are performed by using different techniques: 
latex particle agglutination either performed manually 
(semi-quantitative method) or in automated assays 
using turbidimetry on a coagulometer, and enzyme 
linked inmmunosorbent assay (ELISA). ELISA and 
automated latex immunoassays are quantitative 
assays with a similar sensitivity.1 DD assays are not 
standardised so that references ranges and clinical 
cut-off are not comparable from one assay to the 
other. Performances of different tests are also widely 
variable.1 Most common clinical applications of DD 
determination are: the diagnosis of venous thrombo-
embolism (VTE) and pulmorary embolism (PE) and 
the identification of patients at risk of VTE or PE 
recurrence. It is also a potential tool to determine 
the optimal duration of anticoagulation treatment 

and the diagnosis and monitoring of disseminated 
intravascular coagulation (DIC). 

Physiology of D-dimer generation
Figure 1 summarises the step wise process of forma-
tion of fibrin and its degradation to generate DD 
fragments and other products of fibrin degradation.
 
VTE and PE diagnosis 
Bounameaux et al. were the first to suggest a poten-
tial usefulness of DD assay to exclude PE.3 Now-
adays it is not recommended to use DD as a stand-
alone test but to request it in combination with a 
pretest clinical probability (PCP) to exclude VTE or 
PE.4 This obviates the need for imaging in a signifi-
cant number of patients. The most used PCP is  
the “Well’s scoring system”.5 In a recent review over 
D-Dimer testing, this score was adapted by Tripodi, 
so that it can stratify patients as having a low, moder-
ate or high probability of DVT or PE.6 Quantification 
of DD by Elisa or automated turbidimetric assays 
has been shown to be highly sensitive in acute DVT 
or PE (sensitivity>98%).3 The cut-off value or DD 
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• NAAM VAN HET GENEESMIDDEL: VELCADE 3,5 mg poeder voor oplossing voor injectie. • KWALITATIEVE EN KWANTITATIEVE 
SAMENSTELLING: Elke injectieflacon bevat 3,5 mg bortezomib (als mannitolboronaatester). Na reconstitutie bevat 1 ml oplossing voor 
subcutane injectie 2,5 mg bortezomib. Na reconstitutie bevat 1 ml oplossing voor intraveneuze injectie 1 mg bortezomib. • FARMACEUTISCHE 
VORM: Poeder voor oplossing voor injectie. Witte tot gebroken witte massa of poeder. Therapeutische indicaties: VELCADE als monotherapie 
is geïndiceerd voor de behandeling van volwassen patiënten met progressief multipel myeloom, die minstens 1 eerdere behandeling hebben 
gehad en die reeds een beenmergtransplantatie ondergaan hebben of die hiervoor niet in aanmerking komen. VELCADE in combinatie met 
melfalan en prednison is geïndiceerd voor de behandeling van volwassen patiënten met niet eerder behandeld multipel myeloom, die niet in 
aanmerking komen voor een hooggedoseerde chemotherapie met een beenmergtransplantatie. Dosering en wijze van toediening: De 
behandeling moet worden geïnitieerd en het geneesmiddel worden toegediend onder supervisie van een arts die bevoegd is tot en ervaring heeft 
met het gebruik van chemotherapeutica. VELCADE moet worden gereconstitueerd door een beroepsbeoefenaar in de gezondheidszorg. 
VELCADE 3,5 mg poeder voor oplossing voor injectie is beschikbaar voor intraveneuze of subcutane toediening. VELCADE 1 mg poeder voor 
oplossing voor injectie is uitsluitend beschikbaar voor intraveneuze toediening. VELCADE mag niet via andere wegen worden toegediend. 
Intrathecale toediening heeft geleid tot overlijden. Dosering bij monotherapie: De aanbevolen startdosering van bortezomib is 1,3 mg/m2 
lichaamsoppervlakte, twee keer per week gedurende twee weken op de dagen 1, 4, 8 en 11, gevolgd door een 10-daagse rustperiode op de 
dagen 12-21. Deze periode van drie weken wordt beschouwd als één behandelcyclus. Tussen opeenvolgende doses van VELCADE moet minstens 
72 uur zitten. Aanbevolen wordt om patiënten met een bewezen complete remissie te behandelen met 2 additionele VELCADE-cycli na het 
vaststellen van de complete remissie. Ook wordt aanbevolen om responderende patiënten die geen complete remissie bereiken in totaal met 8 
VELCADE-cycli te behandelen. Er zijn momenteel slechts weinig gegevens beschikbaar over herbehandeling met VELCADE. Dosisaanpassingen 
tijdens behandeling en hernieuwde start van de behandeling bij monotherapie: De VELCADE-behandeling moet worden uitgesteld als niet-
hematologische graad-3-toxiciteit optreedt of hematologische graad-4-toxiciteit, met uitzondering van neuropathie, zoals hieronder wordt 
toegelicht. Wanneer de symptomen van de toxiciteit zijn verdwenen, mag weer met de behandeling worden begonnen, zij het met een 25% lagere 
dosis (1,3 mg/m2 verlaagd tot 1,0 mg/m2; 1,0 mg/m2 verlaagd tot 0,7 mg/m2). Als de toxiciteit niet verdwijnt of als de symptomen bij de laagste 
dosis terugkeren, moet worden overwogen met VELCADE te stoppen, tenzij het voordeel van de behandeling duidelijk opweegt tegen het risico. 
Neuropathische pijn en/of perifere neuropathie: Patiënten die bortezomib-gerelateerde neuropathische pijn en/of perifere neuropathie krijgen, 
moeten worden behandeld zoals aangegeven in tabel 1. Patiënten met reeds bestaande, ernstige neuropathie mogen alleen met VELCADE 
worden behandeld na zorgvuldige afweging van het risico en de te verwachten voordelen.

Tabel 1: Aanbevolen* doseringsaanpassingen voor bortezomib-gerelateerde neuropathie

Ernst van de neuropathie Aanpassing van de dosering

Graad 1 (asymptomatisch; uitval van diepepeesreflexen 
of paresthesie) zonder pijn of functieverlies

Geen

Graad 1 met pijn of graad 2 (matige symptomen, die 
instrumentele activiteiten van het dagelijks leven (ADL) 
beperken**)

Verlaag VELCADE tot 1,0 mg/m2 

of
Verander het behandelschema van VELCADE in 1,3 mg/m2 eenmaal per week

Graad 2 met pijn of graad 3 (ernstige symptomen, die de 
zelfverzorgende ADL beperken***)

Onderbreek de VELCADE-behandeling tot de symptomen van de toxiciteit zijn 
verdwenen. Als de toxiciteit is verdwenen, opnieuw beginnen met de VELCADE-
behandeling, waarbij de dosis verlaagd wordt tot 0,7 mg/m2 één keer per week.

Graad 4 (levensbedreigende gevolgen; dringend interventie 
aangewezen) en/of ernstige autonome neuropathie

Stoppen met VELCADE

* Op basis van doseringsaanpassingen tijdens Fase II- en III-studies bij multipel myeloom en postmarketingervaring. Gradering gebaseerd op de 
NCI Common Toxicity Criteria CTCAE v 4.0; ** Instrumentele ADL (activities of daily living): betreft bereiden van maaltijden, naar de winkel gaan 
voor levensmiddelen of kleding, telefoon gebruiken, geldzaken beheren, enz.; *** Zelfverzorgende ADL: betreft zich wassen, aan- en uitkleden, 
zelf eten, naar het toilet gaan, geneesmiddelen innemen en niet bedlegerig zijn.

Speciale populaties: Leverinsufficiëntie: Voor patiënten met lichte leverinsufficiëntie hoeft de dosis niet te worden aangepast en deze patiënten 
dienen met de aanbevolen dosering te worden behandeld. Patiënten met matige of ernstige leverinsufficiëntie dienen met VELCADE te starten in 
een verlaagde dosis van 0,7 mg/m2 per injectie tijdens de eerste behandelcyclus. Vervolgens kan een dosisverhoging tot 1,0 mg/m2 of een 
verdere dosisverlaging tot 0,5 mg/m2 worden overwogen, afhankelijk van de tolerantie bij de patiënt.

Tabel 2: Aanbevolen aanpassing van de startdosis van VELCADE bij patiënten met leverinsufficiëntie

Graad van 
lever-insufficiëntie*

Bilirubineconcentratie SGOT 
(ASAT)-waarde

Aanpassing van de startdosis

Licht
≤ 1,0x ULN > ULN Geen

> 1,0x−1,5x ULN Elke Geen

Matig > 1,5x−3x ULN Elke Verlaag VELCADE tot 0,7 mg/m2 in de eerste behandelcyclus. 
Overweeg de dosis te verhogen tot 1,0 mg/m2 of verder te 
verlagen tot 0,5 mg/m2 in de volgende cycli, afhankelijk van de 
tolerantie bij de patiënt.

Ernstig > 3x ULN Elke

Afkortingen: SGOT = Serum-glutamaat-oxaalacetaat-transaminase; ASAT = aspartaataminotransferase; ULN = bovengrens van de 
normaalwaarde (upper limit of the normal range); *Gebaseerd op de NCI Organ Dysfunction Working Group classificatie voor het categoriseren 
van leverinsufficiëntie (licht, matig, ernstig).

Nierinsufficiëntie: De farmacokinetiek van bortezomib wordt niet beïnvloed bij patiënten met een lichte tot matige nierinsufficiëntie 
(creatinineklaring [CrCL] > 20 ml/min/1,73 m2); derhalve zijn dosisaanpassingen niet nodig voor deze patiënten. Het is onbekend of de 
farmacokinetiek van bortezomib wordt beïnvloed bij patiënten met ernstige nierinsufficiëntie die geen dialyse ondergaan (CrCL < 20 ml/min/1,73 
m2). Aangezien dialyse de concentraties van bortezomib kan verlagen, dient VELCADE na de dialyse te worden toegediend. Ouderen: Er zijn geen 
gegevens die erop wijzen dat bij patiënten ouder dan 65 jaar dosisaanpassingen nodig zijn. Pediatrische patiënten: De veiligheid en de 
werkzaamheid van VELCADE bij kinderen jonger dan 18 jaar zijn niet vastgesteld. Dosering bij combinatietherapie: VELCADE wordt toegediend 
in combinatie met oraal melfalan en oraal prednison in negen behandelcycli, zoals getoond in tabel 3. Een periode van 6 weken wordt beschouwd 
als een behandelcyclus. In cycli 1-4 wordt VELCADE tweemaal per week toegediend op de dagen 1, 4, 8, 11, 22, 25, 29 en 32. In cycli 5-9 wordt 
VELCADE éénmaal per week toegediend op de dagen 1, 8, 22 en 29. Melfalan en prednison dienen beide oraal te worden gegeven op de dagen 
1, 2, 3 en 4 van de eerste week van elke cyclus. Er moet minstens een tijdspanne van 72 uur zitten tussen opeenvolgende doses van VELCADE.

Tabel 3: Aanbevolen doseringsschema van VELCADE in combinatie met melfalan en prednison bij patiënten met een niet eerder behandeld multipel 
myeloom

VELCADE tweemaal per week (cycli 1-4)

Week 1 2 3 4 5 6

Vc (1,3 mg/m2) Dag 1      --         --       Dag 4 Dag 8   Dag 11 rustperiode Dag 22   Dag 25 Dag 29   Dag 32 rustperiode

M (9 mg/m2)   
P (60 mg/m2)

Dag 1   Dag 2   Dag 3   Dag 4  --         -- rustperiode  --           --  --           -- rustperiode

Eénmaal per week VELCADE (cycli 5-9)

Week 1 2 3 4 5 6

Vc (1,3 mg/m2) Dag 1      --        --         --      Dag 8 rustperiode Dag 22 Dag 29 rustperiode

M (9 mg/m2)  
P (60 mg/m2)

Dag 1   Dag 2   Dag 3   Dag 4  -- rustperiode  --  -- rustperiode

Vc = VELCADE; M = melfalan, P =prednison

Dosisaanpassingen tijdens behandeling en opnieuw starten van de behandeling voor combinatietherapie: Vóór het begin van een nieuwe 
behandelcyclus: - het aantal plaatjes moet ≥ 70 x 109/l en het absolute aantal neutrofielen moet ≥ 1,0 x 109/l zijn; - de niet-hematologische 
toxiciteit moet verminderd zijn tot graad 1 of baseline.

Tabel 4: Wijziging van de dosering in opeenvolgende cycli

Toxiciteit Wijziging van de dosering of uitstel van de toediening

Hematologische toxiciteit in een cyclus:
•  Indien langdurige neutropenie of trombocytopenie van graad 4 of 

trombocytopenie met bloeding werd waargenomen in de vorige cyclus

Overweeg vermindering van de dosis melfalan met 25% in de 
volgende cyclus. 

•  Indien aantal plaatjes ≤ 30 × 109/l of ANC ≤ 0,75 x 109/l op een dag 
waarop VELCADE wordt toegediend (behalve dag 1) De VELCADE-behandeling niet geven 

•  Indien verschillende dosissen van VELCADE in een cyclus achterwege 
blijven (≥ 3 dosissen bij toediening tweemaal per week of ≥ 2 dosissen 
bij toediening éénmaal per week) 

De dosis VELCADE moet verminderd worden met één 
dosisniveau  
(van 1,3 mg/m2 tot 1 mg/m2, of van 1 mg/m2 tot 0,7 mg/m2) 

Niet-hematologische toxiciteit van graad ≥ 3 De behandeling met VELCADE moet onderbroken worden tot de 
symptomen of de toxiciteit verminderd zijn tot graad 1 of 
baseline. VELCADE mag dan opnieuw toegediend worden met 
één niveau van dosisvermindering (van 1,3 mg/m2 tot 1 mg/m2, 
of van 1 mg/m2 tot 0,7 mg/m2). Bij VELCADE-gerelateerde 
neuropathische pijn en/of perifere neuropathie, moet de dosis 
VELCADE onderbroken en/of gewijzigd worden zoals 
aangegeven in Tabel 1. 

Voor bijkomende informatie met betrekking tot melfalan en prednison, zie de betreffende Samenvatting van de Productkenmerken.

Wijze van toediening: Intraveneuze injectie: VELCADE 3,5 mg gereconstitueerde oplossing wordt toegediend als een intraveneuze bolusinjectie 
(3 5 seconden) via een perifere of centrale intraveneuze katheter, gevolgd door een spoeling met 9 mg/ml (0,9%) natriumchlorideoplossing voor 
injectie. Er moet minstens een tijdspanne van 72 uur zitten tussen opeenvolgende doses van VELCADE. Subcutane injectie: VELCADE 3,5 mg 
gereconstitueerde oplossing wordt subcutaan toegediend in de dij (rechts of links) of de buik (rechts of links). De oplossing moet subcutaan 
worden geïnjecteerd, onder een hoek van 45-90°. De injectieplaatsen moeten worden afgewisseld voor achtereenvolgende injecties. Als er 
lokale reacties op de injectieplaats optreden na een subcutane injectie met VELCADE, kan ofwel een minder geconcentreerde VELCADE 
oplossing subcutaan worden toegediend (VELCADE 3,5 mg gereconstitueerd tot 1 mg/ml in plaats van 2,5 mg/ml) of wordt aanbevolen over te 
schakelen op intraveneuze injectie. Contra-indicaties: Overgevoeligheid voor bortezomib, borium of voor één van de hulpstoffen. Acute diffuse 
infiltratieve pulmonale en pericardiale aandoening. Bijwerkingen: Samenvatting van het veiligheidsprofiel: De bijwerkingen die tijdens 
behandeling met VELCADE het meest werden gemeld, zijn nausea, diarree, obstipatie, braken, vermoeidheid, pyrexie, trombocytopenie, anemie, 
neutropenie, perifere neuropathie (waaronder sensorische), hoofdpijn, paresthesie, verminderde eetlust, dyspneu, huiduitslag, herpes zoster en 
myalgie. Ernstige bijwerkingen die tijdens behandeling met VELCADE soms werden gemeld, zijn hartfalen, tumorlysissyndroom, pulmonale 
hypertensie, PRES, acute diffuse infiltratieve longaandoeningen en zelden autonome neuropathie. Samenvattende tabel met bijwerkingen: De 
bijwerkingen in tabel 5 hebben volgens de onderzoekers minstens een mogelijke of waarschijnlijke causale relatie met VELCADE. Deze 
bijwerkingen zijn gebaseerd op een integraal gegevensbestand van 3.628 patiënten van wie 2.606 patiënten werden behandeld met VELCADE 
in een dosis van 1,3 mg/m2. Onder deze 2.606 patiënten bevonden zich: 2.068 patiënten met multipel myeloom die VELCADE intraveneus 
toegediend kregen als monotherapie, 369 patiënten met multipel myeloom die VELCADE intraveneus toegediend kregen in combinatie met 
melfalan en prednison, 147 patiënten met multipel myeloom die VELCADE subcutaan toegediend kregen als monotherapie en 22 patiënten met 
chronische lymfatische B-celleukemie (CLL) die VELCADE intraveneus toegediend kregen als monotherapie. In totaal werd VELCADE voor de 
behandeling van multipel myeloom toegediend aan 2.584 patiënten. De bijwerkingen worden hieronder per orgaansysteem en frequentie 
vermeld. De frequentie wordt gedefinieerd als: zeer vaak (≥ 1/10); vaak (≥ 1/100 tot < 1/10); soms (≥ 1/1.000 tot < 1/100); zelden (≥ 1/10.000 
tot < 1/1.000); zeer zelden (< 1/10.000), niet bekend (kan met de beschikbare gegevens niet worden bepaald). Binnen elke frequentiegroep zijn 
de bijwerkingen aangegeven in orde van afnemende ernst. Tabel 5 is gegenereerd met gebruik van versie 13.1 van de MedDRA. Postmarketing-
bijwerkingen die niet werden gezien in klinische studies zijn ook toegevoegd. Tabel 5: Bijwerkingen bij patiënten behandeld met VELCADE als 
monotherapie of in combinatie (Systeem/orgaanklasse, Incidentie, Bijwerking): Infecties en parasitaire aandoeningen: Vaak: herpes zoster 
(incl. verspreid & oftalmisch), pneumonie*, infectie*, herpes simplex*, schimmelinfectie*. Soms: sepsis*, bronchopneumonie, 
herpesvirusinfectie*, bacteriëmie (incl. stafylokokken), hordeolum, griep, cellulitis, hulpmiddelgerelateerde infectie, huidinfectie*, oorinfectie*, 
tandinfectie*. Zelden: meningitis (incl. bacterieel), Epstein-Barr-virusinfectie, erysipelas, herpes genitalis, stafylokokken-infectie, tonsillitis, 
varicella, mastoïditis, postvirale vermoeidheidssyndroom. Neoplasmata, benigne, maligne en niet-gespecificeerd (inclusief cysten en 
poliepen): Soms: neoplasma maligne. Zelden: plasmacytaire leukemie, niercel carcinoom, gezwel, mycosis fungoides, neoplasma benigne. 
Bloed- en lymfestelsel-aandoeningen: Zeer vaak: trombocytopenie*, neutropenie*, anemie*, leukopenie*. Vaak: lymfopenie*. Soms: 
pancytopenie*, febriele neutropenie, coagulopathie*, leukocytose*, lymfadenopathie. Zelden: hyperviscositeitssyndroom, trombocytopenische 
purpura*, bloedziekte NAO, hemorragische diathese, lymfocytaire infiltratie. Immuunsysteem-aandoeningen: Soms: overgevoeligheid*. 
Zelden: anafylactische shock, immuuncomplex gemedieerde reactie type III. Endocriene aandoeningen: Soms: hyperthyreoïdie*, antidiuretisch 
hormoon-secretiedeficiëntie. Zelden: Cushing-syndroom*, hypothyreoïdie. Voedings- en stofwisselings-stoornissen: Zeer vaak: verminderde 
eetlust. Vaak: electrolytevenwichtstoornis*, dehydratie, enzymafwijking*, hyperurikemie*. Soms: tumorlysissyndroom, niet goed groeien*, 
hypoglykemie*, hyperglykemie, hypoproteïnemie*, vochtretentie, hypovolemie. Zelden: acidose, vochtopstapeling, hypochloremie*, Diabetes 
mellitus*, hyperproteïnemie*, hypo-urikemie*, metabole stoornis, vitamine-B-complex-deficiëntie, vitamine-B12-deficiëntie, jicht, 
hyperammoniëmie*, verhoogde eetlust, alcoholintolerantie. Psychische stoornissen: Vaak: stemming veranderd*, angststoornis*, 
slaapstoornis*. Soms: psychische stoornis*, hallucinatie*, verwarring*, rusteloosheid. Zelden: zelfmoordgedachte*, psychotische stoornis*, 
abnormale dromen, aanpassingsstoornis, delirium, verminderd libido. Zenuwstelsel-aandoeningen: Zeer vaak: perifere neuropathie*, perifere 
sensorische neuropathie, dysesthesie*, neuralgie*, hoofdpijn*. Vaak: perifere motorische neuropathie, bewustzijnsverlies (incl. syncope), 
duizeligheid*, dysgeusie*, lethargie. Soms: intracraniale bloeding*, tremor, perifere sensimotorische neuropathie, ataxie*, dyskinesie*, geheugen 
vermindering*, encefalopathie*, evenwichtsstoornis, neurotoxiciteit, presyncope, postherpetische neuralgie, spraakstoornis*, restless legs-
syndroom, migraine, ischias, stoornis van aandacht, reflexen afwijkend*, parosmie. Zelden: hersenoedeem, cerebrale hemorragie, transient 
ischaemic attack, autonoom zenuwstelsel stoornis, autonome neuropathie, convulsie, craniale verlamming*, paralyse*, parese*, 
hersenstamsyndroom, cerebrovasculaire aandoening, zenuwwortellaesie, psychomotorische hyperactiviteit, ruggenmerg compressie, 
cognitieve aandoening NAO, motore disfunctie, zenuwstelselaandoening NAO, radiculitis, kwijlen, hypotonie. Oogaandoeningen: Vaak: 
oogzwelling*, gezichtsvermogen afwijkend *, conjunctivitis*, droog oog*. Soms: oogbloeding*, ooglidinfectie*, oogontsteking*, oculaire 
hyperemie, diplopie, oogirritatie*, oogpijn, traanproductie verhoogd, oogafscheiding. Zelden: cornealetsel*, exoftalmie, retinitis, scotoma, 
oogaandoening (incl. ooglid) NAO, dacryoadenitis verworven, fotofobie, fotopsie, optische neuropathie#, verschillende graden van verminderd 
gezichtsvermogen (t/m blindheid)*. Evenwichtsorgaan- en ooraandoeningen: Vaak: vertigo*. Soms: gehoor beschadigd (t/m doofheid), 
dysacusis*, tinnitus*, oorongemak*. Zelden: oorbloeding, ooraandoening NAO. Hartaandoeningen: Vaak: hartfalen*, tachycardie*. Soms: 
cardiopulmonaire stilstand*, hartfibrilleren (incl. atrium), aritmie*, palpitaties, angina pectoris, pericarditis*, cardiomyopathie*, ventriculaire 
dysfunctie*, bradycardie. Zelden: atriale flutter, myocardinfarct*, atrioventriculair blok*, hart- en vaataandoening (incl. cardiogene shock), 
torsade de pointes, angina instabiel, kransslagaderinsufficiëntie, linkerventrikelfalen, mitralisklepinsufficiëntie, sinusstilstand. Bloedvat-
aandoeningen: Vaak: hypotensie*, orthostatische hypotensie, hypertensie*. Soms: diepe veneuze trombose*, hemorragie*, tromboflebitis (incl. 
oppervlakkige), circulatoire collapse (incl. hypovolemische shock), flebitis, overmatig blozen, hematoom*, slechte perifere circulatie*, opvlieger, 
vasculitis, bleekheid. Zelden: perifere embolie, lymfoedeem, erythromelalgia, vasodilatatie, verkleurde vene, veneuze insufficiëntie. 
Ademhalings-stelsel-, borstkas- en mediastinum-aandoeningen: Vaak: dyspneu*, bloedneus, bovenste/onderste luchtweginfectie*, 
hoesten*. Soms: longembolie, pleurale effusie, pulmonaal oedeem (incl. acuut), bronchospasme, chronisch aspecifieke respiratoire aandoening*, 
hypoxemie*, pulmonaire hypertensie, luchtwegcongestie*, hypoxie, pleura-ontsteking*, longfibrose, hik, rhinorroe, dysfonie, piepen. Zelden: 
respiratoir falen, acuut ademhalingsnoodsyndroom, apneu, pneumothorax, atelectase, haemoptysis, hyperventilatie, orthopnoea, pneumonitis, 
respiratoire alkalose, tachypnoea, hypocapnie*, interstitiële longziekte, longinfiltraat, keelbeklemming, droge keel, bronchiale hyperreactiviteit, 
toegenomen luchtweguitscheiding, keelirritatie. Maagdarmstelsel-aandoeningen: Zeer vaak: braken, diarree*, nausea, obstipatie, 
abdominale pijn (incl gastro-intestinale pijn)*. Vaak: gastro-intestinale bloeding (incl mucosa)*, dyspepsie, stomatitis*, abdominale distensie, 
orofaryngeale pijn*, abdominaal ongemak, mondaandoening*, flatulentie. Soms: pancreatitis (incl chronisch), hematemesis, lipzwelling*, orale 
ulceratie*, ileus*, enteritis*, gastritis*, gingiva-bloeding, gastro-oesofageale refluxziekte*, maagdarmontsteking*, dysfagie, prikkelbare 
darmsyndroom, oesofagitis, gastro-intestinale aandoening NAO, braakneiging, maagdarmstelselmotiliteitsaandoening*, 
speekselklieraandoening*, orofaryngeale blaarvorming*. Zelden: pancreatitis acuut, peritonitis*, tongoedeem*, ascites, cheilitis, fecale 
incontinentie, anussfincteratonie, fecaloom, rectale afscheiding, lippijn, periodontitis, anale fissuur, wijziging in darmgewoonte, proctalgie, 
abnormale feces. Lever- en galaandoeningen: Vaak: leverenzym abnormaal*. Soms: hepatotoxiciteit (incl. leveraandoening), hepatitis*, 
cholestase. Zelden: leverfalen, hepatomegalie, Budd-Chiari-syndroom, leverbloeding, cholelithiase. Huid- en onderhuid-aandoeningen: Zeer 
vaak: rash*. Vaak: urticaria, pruritus*, erytheem, dermatitis*, droge huid. Soms: acute febriele neutrofiele dermatose, toxische huideruptie, 
haaraandoening*, petechiae, ecchymose, huidlaesie, purpura, huidknobbel*, psoriasis, palmoplantair erytrodysesthesiesyndroom, hyperhidrose, 
nachtzweet, acne*, bloedblaar, pigmentatieaandoening*, nagelafwijking. Zelden: erythema multiforme, huidreactie, Jessner’s lymfocytaire 
infiltratie, subcutane bloeding, livedo reticularis, huidverharding, blaar, koud zweet, papel, fotosensitiviteitsreactie, seborrhoea, huidaandoening 
NAO. Skeletspierstelsel- en bindweefsel-aandoeningen: Zeer vaak: skeletspierstelselpijn*. Vaak: spierspasmen*, pijn in extremiteiten, 
spierzwakte. Soms: spiertrekkingen, gewrichtszwelling, artritis*, gewrichtsstijfheid, myopathie*, zwaar gevoel. Zelden: rabdomyolyse, 
temporomandibulair gewrichtssyndroom, fistel, vochtophoping in gewricht, pijn in kaak, botaandoening, dactylitis, synoviumcyste. Nier- en 
urineweg-aandoeningen: Vaak: nierfunctie verminderd*, chronisch nierfalen*. Soms: acuut nierfalen, urineweginfectie*, hematurie*, 
urineretentie, dysurie*, urinelozingsaandoening*, proteïnurie, azotemie, oligurie*, pollakisurie. Zelden: nierkoliek, blaasprikkeling, urinegeur 
abnormaal. Voortplantings-stelsel- en borstaandoeningen: Soms: vaginale bloeding, geslachtsorgaanpijn*, erectiele disfunctie, testiculaire 
aandoening*. Zelden: prostatitis, borstaandoening vrouwelijk, epididymisgevoeligheid, epididymitis, bekkenpijn, vulvale ulceratie. Congenitale, 
familiale en genetische aandoeningen: Zelden: aplasie, maagdarmstelselmisvorming, ichthyose. Algemene aandoeningen en 
toedieningsplaats-stoornissen: Zeer vaak: pyrexie*, vermoeidheid, asthenie. Vaak: oedeem (incl. perifeer), koude rillingen, pijn*, 
injectieplaatsreactie*, malaise*. Soms: dood (incl. plotse), algemene deterioratie van lichamelijke gezondheid*, gezichtsoedeem*, borstkaspijn, 
slijmvliesaandoening*, loopstoornis, het koud hebben, extravasatie*, kathetergerelateerde complicatie*, dorst, borstkasongemak, gevoel van 
verandering in lichaamstemperatuur*, injectieplaatspijn*. Zelden: bloeding injectieplaats*, hernia*, injectieplaatsflebitis*, afgenomen genezing, 
ontsteking, gevoeligheid, ulcus, prikkelbaarheid, niet-cardiale pijn op de borst, pijn op de katheterplaats, gevoel van vreemd lichaam. 
Onderzoeken: Vaak: gewicht verlaagd. Soms: hyperbilirubinemie*, gewicht verhoogd, C-reactief proteïne verhoogd. Zelden: megakaryocyten 
verlaagd, pO2 verhoogd, bloed bicarbonaat verlaagd, bloed creatinine verhoogd*, elektrocardiogram abnormaal*, internationale genormaliseerde 
ratio abnormaal*, bèta-2-microglobuline verhoogd, bloed creatinine verlaagd, cytomegalievirustest, maag pH verlaagd, plaatjesaggregatie 
verhoogd, troponine I verhoogd, bloed testosteron verlaagd, eiwit urine aanwezig, serum ferritine verhoogd, pH urine verhoogd. Letsels, 
intoxicaties en verrichtingscom-plicaties: Soms: vallen, kneuzing. Zelden: schedelbreuk, transfusiereactie, rigors*, aangezichtsletsel, 
gewrichtsletsel, inscheuring, procedurepijn, bestralingsletsels*. Chirurgische en medische verrichtingen: Zelden: macrofagenactivatie. (NAO 
= niet anders omschreven; *Groepering van meer dan één MedDRA-voorkeursterm; # Postmarketing-bijwerking). Beschrijving van bepaalde 
bijwerkingen: Reactivatie van het herpes zoster-virus: Antivirale profylaxe werd toegediend aan 26% van de patiënten in de Vc+M+P-arm. De 
incidentie van herpes zoster bij patiënten in de groep behandeld met Vc+M+P was 17% voor patiënten die geen antivirale profylaxe kregen 
toegediend, tegenover 3% voor patiënten die wel antivirale profylaxe kregen toegediend. Opvallende verschillen in het veiligheidsprofiel van 
VELCADE subcutaan toegediend, versus intraveneus toegediend als monotherapie: Patiënten die VELCADE in de Fase III studie subcutaan kregen 
hadden in vergelijking met intraveneuze toediening een 13% lagere totale incidentie van bijwerkingen met een toxiciteit van graad 3 of hoger 
ontstaan na het begin van de behandeling en een 5% lagere incidentie van het stoppen met VELCADE. De totale incidentie van diarree, gastro-
intestinale en abdominale pijn, asthenie-aandoeningen, infecties van de bovenste luchtwegen en perifere neuropathieën waren in de groep met 
subcutane toediening 12%-15% lager dan in de groep met intraveneuze toediening. Bovendien was de incidentie van perifere neuropathieën van 
graad 3 of hoger 10% lager en het percentage dat vanwege perifere neuropathie stopte 8% lager voor de subcutane groep dan voor de 
intraveneuze groep. Van zes procent van de patiënten werd gemeld dat ze een lokale bijwerking op de subcutane toediening hadden, meestal 
roodheid. Deze gevallen gingen in een mediane tijd van 6 dagen over; bij twee patiënten was aanpassing van de dosis nodig. Twee patiënten (1%) 
hadden ernstige reacties; 1 geval van pruritus en 1 geval van roodheid. De incidentie van overlijden tijdens de behandeling was 5% in de 
subcutane behandelgroep en 7% in de intraveneuze behandelgroep. Incidentie van overlijden door ‘progressieve ziekte’ was 18% in de 
subcutane groep en 9% in de intraveneuze groep. Aard en inhoud van de verpakking: Type I glazen injectieflacon van 10 ml met een grijze 
broombutylstop en een aluminiumafsluiting, met een koningsblauwe dop, met 3,5 mg bortezomib. De injectieflacon is verpakt in een doorzichtige 
blisterverpakking die bestaat uit een schaaltje met een deksel. Elke verpakking bevat 1 injectieflacon voor eenmalig gebruik. • HOUDER VAN DE 
VERGUNNING VOOR HET IN DE HANDEL BRENGEN: JANSSEN-CILAG INTERNATIONAL NV, Turnhoutseweg 30, B-2340 Beerse, België. • 
NUMMER VAN DE VERGUNNING VOOR HET IN DE HANDEL BRENGEN: EU/1/04/274/001. • AFLEVERINGSWIJZE: Geneesmiddel op medisch 
voorschrft. • DATUM VAN HERZIENING VAN DE TEKST: 21/03/2013. - Meer informatie is beschikbaar op verzoek.
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TKI THERAPY JUST GOT BETTER IN Ph+ CML

tki therapy just got better in PH+CML

A CURE FOR CML 
COMES CLOSER 

EVERY DAY1

1. Pinilla-Ibarz J., et al. The expanding options for front-line treatment in patients with newly diagnosed CML, Critical Reviews in Oncology, online article, Accepted 16 March 2012

Name: Tasigna 150 mg / 200 mg hard capsules Composition: One hard capsule contains 150 mg/200 mg nilotinib (as hydrochlo-
ride monohydrate). Excipient(s) with known effect : One hard capsule contains 117.08/156.11 mg lactose  (as monohydrate). For 
the full list of excipients, see full leaflet. Pharmacuetical form: 150 mg: White to yellowish powder in red opaque hard gelatin 
capsules, size 1 with black axial imprint “NVR/BCR”. 200 mg: White to yellowish powder in light yellow opaque hard gelatin cap-
sules, size 0 with red axial imprint “NVR/TKI”. Therapeutic indications: 150 mg and 200 mg: Tasigna is indicated for the treatment 
of adult patients with newly diagnosed Philadelphia chromosome positive chronic myelogenous leukaemia (CML) in the chronic 
phase. 200 mg only:  Tasigna is indicated for the treatment of adult patients with chronic phase and accelerated phase Philadelphia 
chromosome positive CML with resistance or intolerance to prior therapy including imatinib. Efficacy data in patients with CML in 
blast crisis are not available. Posology: Therapy should be initiated by a physician experienced in the diagnosis and the treatment 
of patients with CML. The recommended dose of Tasigna is: (i) 300 mg twice daily in newly diagnosed patients with CML in the 
chronic phase, (ii) 400 mg twice daily in patients with chronic or accelerated phase CML with resistance or intolerance to prior 
therapy. Treatment should be continued as long as the patient continues to benefit. For a dose of 400 mg twice daily, 200 mg hard 
capsules are available. For a dose of 300 mg twice daily, 150 mg hard capsules are available. If a dose is missed, the patient should 
not take an additional dose, but take the usual prescribed next dose.Dose adjustments or modifications: Tasigna may need to be 
temporarily withheld and/or dose reduced for haematological toxicities (neutropenia, thrombocytopenia) that are not related to the 
underlying leukaemia (see full leaflet, table 1). If clinically significant moderate or severe non-haematological toxicity develops, 
dosing should be interrupted, and may be resumed at 400 mg once daily once the toxicity has resolved. If clinically appropriate, 
re-escalation of the dose to the starting dose of 300 mg twice daily in newly diagnosed patients with CML in the chronic phase or to 
400 mg twice daily in patients with imatinib-resistant or intolerant CML in chronic phase and accelerated phase should be consid-
ered. Elevated serum lipase: For Grade 3-4 serum lipase elevations, doses should be reduced to 400 mg once daily or interrupted. 
Serum lipase levels should be tested monthly or as clinically indicated (see full leaflet). Elevated bilirubin and hepatic transaminas-
es: For Grade 3-4 bilirubin and hepatic transaminase elevations, doses should be reduced to 400 mg once daily or interrupted. 
Bilirubin and hepatic transaminases levels should be tested monthly or as clinically indicated. Paediatric population, Elderly 
patients, Patients with renal or hepatic im-
pairment, cardiac disorders: see full leaflet. 
Contraindications: Hypersensitivity to the 
active substance or to any of the excipients. 
Undesirable effects: Summary of the 
safety profile.The data described below re-
flect exposure to Tasigna in a total of 717 pa-
tients from a randomised Phase III study in 
patients with newly diagnosed Ph+ CML in 
chronic phase treated at the recommended 
dose of 300 mg twice daily (n=279) and from 
an open-label multicentre Phase II study in 
patients with imatinib-resistant or intolerant 
CML in chronic phase (n=321) and accelerat-
ed phase (n=137) treated at the recommend-
ed dose of 400 mg twice daily.In patients 
with newly diagnosed CML in chronic 
phase.The median duration of exposure 
was 36.4 months (range 0.1-46.7 months).
The most frequent (≥10%) non-haematologi-
cal adverse reactions were rash, pruritus, 
headache, nausea, fatigue, and myalgia. Most 
of these adverse reactions were mild to mod-
erate in severity. Upper abdominal pain, alope-
cia, constipation, diarrhoea, asthenia, dry skin, 
muscle spasms, arthralgia, vomiting, abdomi-
nal pain, peripheral oedema, dyspepsia and 
pain in extremity were observed less com-
monly (<10% and ≥5%), were of mild to mod-
erate severity, manageable and generally did 
not require dose reduction. Discontinuation 
due to adverse drug reactions was observed 
in 10% of patients.Treatment-emergent hae-
matological toxicities include myelosuppres-
sion: thrombocytopenia (18%), neutropenia 
(15%) and anaemia (7%). Pleural and pericar-
dial effusions, regardless of causality, occurred 
in 1% and <1% of patients, respectively, re-
ceiving Tasigna 300 mg twice daily. 
Gastrointestinal haemorrhage, regardless 
of causality, was reported in 2.5% of these 
patients.The change from baseline in 
mean time-averaged QTcF interval at 
steady state was 6 msec. No patient had 
an absolute QTcF >500 msec while on the 
study medicinal product. QTcF increase 
from baseline exceeding 60 msec was 
observed in <1% of patients while on the 
study medicinal product. No sudden 
deaths or episodes of torsade de pointes (tran-
sient or sustained) were observed. No de-
crease from baseline in mean left ventricular 
ejection fraction (LVEF) was observed at any 
time during treatment. No patient had a LVEF 
of <45% during treatment nor an absolute re-
duction in LVEF of more than 15%.In patients 
with imatinib-resistant or intolerant CML in 
chronic phase and accelerated phase.The 
data described below reflect exposure to 
Tasigna in 458 patients in an open-label multi-
centre Phase II study in patients with imatin-
ib-resistant or intolerant CML in chronic phase 
(n=321) and accelerated phase (n=137) treat-
ed at the recommended dose of 400 mg twice 
daily.The most frequent (≥10%) non-haema-
tological drug-related adverse events were 
rash, pruritus, nausea, fatigue, headache, 
vomiting, myalgia, constipation and diarrhoea. 
Most of these adverse events were mild to 
moderate in severity. Alopecia, muscle 
spasms, decreased appetite, arthralgia, abdominal pain, bone pain, peripheral oedema, asthenia, upper abdominal pain, dry skin, 
erythema and pain in extremity were observed less commonly (<10% and ≥5%) and have been of mild to moderate severity 
(Grade 1 or 2). Discontinuation due to adverse drug reactions was observed in 16% of chronic phase and 10% of accelerated 
phase patients.Treatment-emergent haematological toxicities include myelo-suppression: thrombocytopenia (31%), neutropenia 
(17%) and anaemia (14%). Pleural and pericardial effusions as well as complications of fluid retention occurred in <1% of patients 
receiving Tasigna. Cardiac failure was observed in <1% of patients. Gastrointestinal and CNS haemorrhage were reported in 1% 
and <1% of patients, respectively.QTcF exceeding 500 msec was observed in <1% of patients. No episodes of torsade de pointes 
(transient or sustained) were observed.Most frequently reported adverse reactions in Tasigna clinical studies: Non-haematological 
adverse reactions (excluding laboratory abnormalities) that are reported in at least 5% of the patients in Tasigna clinical studies are 
shown in the list below. These are ranked under heading of frequency using the following convention: very common (≥1/10), 
common (≥1/100 to <1/10), uncommon (≥1/1,000 to <1/100), rare (≥1/10,000 to <1/1,000), very rare (<1/10,000); not known 
[cannot be estimated from the available data]. Within each frequency grouping, undesirable effects are presented in order of de-
creasing seriousness. Newly diagnosed CML-CP (300 mg twice daily (n=279)): numbers are presented in % (All grades /
Grade 3-4): Metabolism and nutrition disorders: Decreased Appetite*: Common (4/0) Nervous system disorders: Headache: Very 
common (15/1) Gastrointestinal disorders: Nausea: Very common (14/<1); Constipation: Common (10/0); Diarrhea: Common 
(9/<1); Vomiting: Common (6/0); Upper abdominal pain: Common (10/<1); Abdominal pain: Common (6/0); Dyspepsia: Common 
(5/0) Skin and subcutaneous tissue disorders: Rash: Very common (33/<1); Pruritus: Very common (18/<1); Alopecia: Common 
(10/0); Dry skin: Common (9/0); Erythema: Common (2/0) Musculoskeletal and connective tissue disorders: Myalgia: Very com-
mon (10/<1); Arthralgia: Common (7/<1); Muscle spasms: Common (9/0); Bone pain: Common (4/0); Pain in extremity: Common 
(5/<1) General disorders and administration site conditions: Fatigue: Very common (11/0); Asthenia: Common (9/<1); Oedema 
peripheral: Common (5/0). Imatinib-resistant or intolerant CML-CP and CML-AP (400 mg twice daily (n=458)) numbers are 
presented in % (All grades /Grade 3-4/ CML-CP (n=321) Grade 3-4) / CML-AP (n=137) Grade 3-4): Metabolism and nutrition 
disorders: Decreased Appetite*: Common (8/<1/<1/0) Nervous system disorders: Headache: Very common (15/1/2/<1) 
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Guidelines for newly diagnosed 
diffuse large B-cell lymphoma 
(DLBCL) and relapsed DLBCL
G. Verhoef, W. Schroyens, D. Bron, C. Bonnet, V. De Wilde, A. Van Hoof, A. Janssens, D. Dierickx, 
M. André, E. Van Den Neste

The guidelines for adult patients in this article are based on 2011 ESMO and NCCN version 
4.2011 guidelines and amended for the particular Belgian context of label prescription and 
reimbursement. Levels of evidence for the use of treatment recommendations are given in 
square brackets. Statements without grading were considered justified standard clinical 
practice by the experts of the BHS-lymphoma working party.
(Belg J Hematol 2013;4(2):51-57) 

Incidence
DLBCL is the most common type of lymphoma 
with an incidence of three to five cases per 100.000 
inhabitants and is increasing with age.1 This brings 
the incidence in Belgium to 600 new cases per year.

Diagnosis
Pathological diagnosis should be made on surgical 
lymph node biopsy or extranodal tissue providing 
sufficient material for histologic samples including 
immunohistochemistry. In patients >50 year an 
EBV stain is recommended. Core needle biopsy is 
discouraged. It is recommended to collect fresh  
frozen material for molecular characterisation. Gene 
expression profiling is at the time investigational. 

Incorporation of this information into treatment 
guidelines awaits further investigation. The patho-
logical report should give the diagnosis according 
to the WHO 2008 criteria.

Staging and risk factors
The staging workup should include patient history 
and complete physical examination, performance 
status and systemic complaints (B-symptoms), 
complete blood count, blood chemistry including 
LDH, screening for hepatitis B and C, HIV, protein 
electrophoresis, bone marrow aspirate and biopsy. 
Computed tomography of the chest, abdomen  
and pelvis is mandatory. Combination of CT/18F 
deoxyglucose positron emission tomography is 
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Pharmacotherapy

Therapeutic vaccination against  
acute myeloid leukaemia using 
dendritic cells 
S. Anguille, Z. Berneman

The prognosis of patients with acute myeloid leukaemia (AML) remains dismal, with a five 
year overall survival rate of only 5.2% for the continuously growing subgroup of AML  
patients older than 65 years. These patients are generally not considered eligible for intensive 
chemotherapy and/or allogeneic haematopoietic stem cell transplantation, emphasising 
the need for novel, less toxic treatment alternatives for the older-age category of AML  
patients. It is within this context that immunotherapy has gained attention in recent years. 
In this review, we focus on the use of dendritic cell (DC) vaccines for immunotherapy of 
AML. DCs are the central orchestrators of the immune system bridging innate and adaptive 
immunity and are critical to the induction of anti-leukaemia immunity. Here, we discuss the 
rationale and basic principles of DC-based therapy for AML and review the clinical experience 
that has been obtained so far with this form of immunotherapy in patients with AML.
(Belg J Hematol 2013;4(2):58-65)
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Introduction 
The prognosis of adult patients with acute myeloid 
leukaemia (AML) remains dismal, despite major 
therapeutic advances over the past decades.1 This 
holds particularly true for the continuously growing 
subgroup of elderly AML patients (>65 years), the 
latest reported five year overall survival rate being 
only 5.2%. These patients are generally not consid-
ered eligible for intensive chemotherapy and/or  
allogeneic haematopoietic stem cell transplanta-
tion, emphasising the need for more effective and less 
aggressive treatment alternatives in this particular 
category of patients.1

It is within this context that immunotherapy has 
come to the fore in recent years.2 It has been known 
for a long time that tumour cells, including leukaemic 

cells, can be recognised and destroyed by the immune 
system. This paradigm, along with a better under-
standing of the intricacies of the immune system 
and its role in tumour control, has stimulated the 
development of immune-based strategies to treat 
cancer. One of these strategies involves the use of 
dendritic cells (DCs), the key orchestrators of the 
immune system. DCs are key to the induction of anti-
leukaemia immunity, explaining the importance and 
potential of these cells for immunotherapy of AML.1 

In this article, after introducing the basic principles 
of DC-based therapy for AML, we will review the 
clinical experience that has been obtained so far with 
this form of immunotherapy in patients with AML. 
We conclude by discussing possible directions for 
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A rare cause of lymphadenopathy 
in a young woman: the Kikuchi-
Fujimoto disease
E. Philipse, T. Martens, A. Bufi, M. Kockx, P. Zachee, K. Wu

A 16-year-old Moroccan woman was referred to our centre because of bilateral cervical 
lymphadenopathy, high fever and weight loss. A malignant lymphoma was suspected in the 
lymph node biopsy. Histopathologic review of the lymph node biopsy showed extensive 
necrosis and nuclear debris with no viable remaining cells. A new lymph node biopsy was 
performed and the diagnosis of histiocytic necrotising lymphadenitis (Kikuchi-Fujimoto 
disease) was made. This is a rare, benign and self-limiting disease that mainly affects 
young woman.
Belg J Hematol 2013;4(2):66-69)
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Introduction
Cervical lymphadenopathy is common in children 
of all ages and adolescents. Most cases of cervical 
lymphadenopathy are self-limiting and resolve 
spontaneously in a few weeks. It is usually caused 
by a viral or bacterial infection located in the nose, 
throat or ear. Uncommon and rare causes of cervical 
lymphadenopathy are cat scratch disease (Bartonella), 
toxoplasmosis, tuberculosis, collagen vascular disease 
and neoplastic diseases such as lymphoma. In this 
article we describe a case of a 16-year-old woman 
with cervical lymphadenopathy, fever and weight 
loss due to Kikuchi-Fujimoto disease, a benign and 
self-limiting disease.

Case report
A 16-year-old Moroccan woman was referred to our 
centre with painful enlarged cervical lymph nodes 
since one month. This was accompanied by high 
fever, anorexia, weight loss and generalised muscle 
pain. The medical history was unremarkable and 

antibiotics did not result in any improvement. A 
lymph node biopsy was performed and a malignant 
lymphoma was suspected. 
Physical examination revealed a blood pressure of 
100/70 mmHg and a temperature of 40° Celsius. 
Large confluent bilateral cervical lymph nodes of 
four centimeters were noted. There was no axillary 
or inguinal lymphadenopathy. General internal-
medical examination revealed no abnormalities, in 
particular no hepatosplenomegaly.
Laboratory tests showed an erythrocyte sedimentation 
rate of 88 mm/h, a hemoglobin count of 8.5 g/dl,  
a leukocyte count of 1,1 x 109/l with 63.2% neutro-
phils, 3.6% eosinophils, 0.0% basophils, 29,0% 
lymphocytes and 4.1% monocytes. The liver tests 
were abnormal: aspartate aminotransferase (AST) 
236 U/l, alanine aminotransferase (ALT) 115 U/l and 
lactate dehydrogenase (LDH) 5645 U/l (Table 1).  
Serologic tests for human immunodeficiency virus 
(HIV), cytomegalovirus (CMV), Epstein-Barr virus 
(EBV) and parvovirus B19 were negative. Mycoplasma 
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Current Clinical Trials
(Belg J Hematol 2013;4(2):70-71) 

A multicentre, single-arm, open-label 
study with pomalidomide in combina-
tion with low dose dexamethasone  
in subjects with refractory or relapsed 
and refractory multiple myeloma  
(CC-4047-MM-010)
Multiple Myeloma, pomalidomide, double refractory

Background 
Multiple myeloma (MM) is an incurable disease 
that will progress to resistant disease. MM patients 
who have become refractory to novel agents bortezo-
mib (BORT) and lenalidomide (LEN) have a poor 
prognosis, with a median overall survival (OS) of nine 
months.1 Pomalidomide (POM) is a new immunu-
modulator drug with the same toxicity profile than 
lenalidomide. A phase 3 study in double refractory 
(LEN+BORT) MM has shown that comparing to 
high-dose dexamethasone, POM plus low-dose 
dexamethasone (LD-DEX) significantly increases the 
progression free survival (PFS) (median 15.7 vs 8.0 
weeks; P<.001) and the OS (median not reached 
vs 34 weeks; P<.001).2

Trial
This trial is a multicentre, single-arm study that 
evaluates the safety of POM and LD-DEX combina-
tion in a large cohort of subjects with refractory  
or relapsed and refractory MM. Eligible patients 
must have a measurable disease. They must have 
either of the two: 1) a BORT and LEN resistant  
disease defined as a progressive disease during the 
treatment or within 60 days of the end of the treat-
ment, 2) a BORT and LEN relapsed and refractory 
disease defined as a relapsed disease within the six 
months after the end of the treatment and must be 
refractory to their last treatment. Before referring 
patients some important exclusion criteria must be 
checked: the renal function (creatinine clearance 
must be ≥45ml/min); the blood count (platelet  
≥75,000/μL or ≥30,000/μL if there is a bone  
marrow cell infiltration ≥50%; absolute neutrophil 
>1,000/μL) and the absence of a peripheral neuro-
pathy ≥Grade 2.

Conclusions and recommendations
•	 �Double refractory MM have a poor prognosis 

and short survival.
•	 �In this population, POM LD-DEX is the sole 

treatment that has demonstrated a significantly 
increase of EFS and OS in a phase 3 trial.

•	 �This single arm trial is an opportunity for those 
bad prognosis patients.

References
1. Kumar SK, Lee JH, Lahuerta JJ, et al. Risk of progression and survival  

in multiple myeloma relapsing after therapy with IMiDs and bortezomib:  

a multicenter international myeloma working group study. Leukemia 

2012;26(1):149-57. 

2. Dimopoulos MA, Lacy MQ, Moreau P, et al. Pomalidomide in Combination 

with Low-Dose Dexamethasone: Demonstrates a Significant Progression 

Free Survival and Overall Survival Advantage, in Relapsed/Refractory MM:  

A Phase 3, Multicenter, Randomized, Open-Label Study. Blood (ASH Annual 

Meeting Abstracts) 2012; abstract LBA6.

Hematotrial

For more information, please contact: 
N. Meuleman, MD, PhD,
Institut Jules Bordet, Department of Haematology,
Rue Heger Bordet 1, 1000 Brussels, Belgium,
tel: +32 2 541 32 37, fax: +32 2 544 02 57
email: nathalie.meuleman@bordet.be

List of participating centres in Belgium:
Prof. Michel Delforge,
University Hospital Gasthuisberg,  
Herestraat 49, 3000 Leuven,
michel.delforge@uz.kuleuven.ac.be

Prof. Chantal Doyen,
Cliniques Universitaires, U.C.L. de Mont-Godinne,  
Av du Dr Gaston Therasse 1, 5530 Yvoir,
chantal.doyen@uclouvain.be

Dr. Jan Van Droogenbroeck
AZ Sint-Jan, Ruddershove 10, 8000 Brugge,
jan.vandroogenbroeck@azbrugge.be

Prof. Nathalie Meuleman
Institut Jules Bordet, Rue Heger Bordet 1, 1000 Brussels,
nathalie.meuleman@bordet.be

Prof. Fritz Offner
UZ Gent, De Pintelaan 185, 9000 Gent,
fritz.offner@ugent.be



Hematothesis

71

Belgian Journal of Hematology			   Volume 4, Issue 2, June 2013

Functional assessment of  
haemophilic arthropathy with 
three-dimensional gait analysis
S. Lobet, C. Hermans

In patients with haemophilia, the long-term consequences of repeated haemarthrosis include 
joint cartilage damage and irreversible chronic arthropathy, resulting in severe impairments 
in locomotion. Quantifying the extent of joint damage is of paramount importance in order 
to prevent disease progression and compare the efficacy of treatment strategies, such 
as prophylaxis. Here we summarise the results of several studies establishing three- 
dimensional gait analysis as an innovative approach to evaluate functionally haemophilic 
arthropathy. This work also provides new insights into the understanding of the biome-
chanical consequences of haemophilic arthropathy.
(Belg J Hematol 2013;4(2):72-76)
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Introduction: Assessment of musculo-
skeletal complications of haemophilia
In patients with haemophilia (PWH), approximately 
80-90% of bleeding episodes occur in the musculo-
skeletal (MSK) system, especially in the large syno-
vial joints, as well as in the muscles. These recurrent 
haemarthroses induce progressive cartilage damage, 
leading to joint destruction and subsequent severe 
functional limitation.

With respect to haemophilia, the MSK assessment 
has traditionally been performed using both radio-
logical and clinical joint scoring systems. However, 
clinical joint scoring may not be sensitive to detect 
subtle changes in joint status and radiological ex-
amination does not provide an understanding of 
the causes underlying these impairments.
In this paper, we explore a new approach to the 
functional assessment of MSK complications in PWH 
by means of a specialised laboratory equipment to 

study biomarkers of human motor performance 
with three-dimensional gait analysis (3DGA).

3DGA as a new tool to explore the 
MSK impairments in haemophilia
In 3DGA, biomechanics analysis variables are used 
to pinpoint which joint or muscle system is respon-
sible for the functional defect. Contrary to radio-
logical and clinical examinations performed in a 
supine position, the uniqueness of 3DGA is that it 
assesses the patient during the act of walking, i.e., 
under weight-bearing conditions. This is of the 
utmost importance, as pain induced by weight-
bearing activities influences the functional perfor-
mances of the arthropathic joints significantly.

A digital video-based motion analysis system ana-
lyzes the kinematic part of locomotion. Kinematic 
analysis measures the active range of motion (ROM) 
of a joint. While the patient is walking on a treadmill, 
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Summary of the BVAC/ABCA  
program hosted by the general 
annual meeting of the BHS in 
Ghent, Friday January 25th 2013
A. Kornreich, A. Gothot

For the first time, during the course of its general annual meeting, the BHS hosted a satellite 
meeting organized by the Belgian Society for Analytical Cytology (BVAC/ABCA) to bring 
together clinicians with laboratory scientists and staff. The BVAC/ABCA program included 
state-of-the-art lectures, followed by a session focused on advances in genetic testing of 
haematological malignancies and finally a satellite symposium sponsored by Alexion on 
the deficiencies of complement regulators leading to thrombotic micro-angiopathies (TMA). 
All these presentations are available on the BVAC/ABCA website: http://www.cytometry.
be/Gent2013.html
(Belg J Hematol 2013;4(2):77-82)
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State-of-the-art lectures

1.	� Immune monitoring in intensive care patients
(Guillaume Monneret, PharmD, PhD,Cellular Immu-
nology Unit, E. Herriot Hospital, Lyon, France)
Sepsis is still a leading cause of death in intensive 
care units and its incidence is higher than most 
common diseases. Recent data suggest that after 
the initial proinflammatory phase of immune acti-
vation, a protracted phase of immune suppression 
is ultimately responsible for viral reactivation, noso-
comial infections and mortality. The objective of 
monitoring ICU immunodepression is to identify 
patients who could most benefit from immune 
stimulation. The best tools to achieve immune 
monitoring are based on flow cytometry.

Septic patients have a marked reduction in absolute 
T-, B- and NK-cell counts at diagnosis. Lymphocyte 

apoptosis leading to defective restoration of T-cell 
counts after one week is predictive of mortality.  
In addition, an increased proportion of circulating 
regulatory T-cells (Treg; CD4+CD25+CD127-)  
is observed in sepsis, and contributes to lympho-
cyte anergy.

Currently, the best characterized marker of im-
mune suppression is the decreased expression of 
HLA-DR on monocytes (mHLA-DR), which is a 
surrogate marker of their function. In septic shock, 
low mHLA-DR expression is independently associ-
ated with nocosomial infections and its persistent 
low expression predicts mortality. Additionally,  
it predicts unfavourable outcome and nosocomial 
infections in other ICU conditions (major trauma, 
acute pancreatitis, severe burn injury, acute stroke, 
decompensated liver cirrhosis), in paediatric lung 
transplant recipients and is correlated with the  
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Calendar of events

International & national congresses 2013

June 29 - July 4 24th ISTH Congress and 59th Annual SSC Meeting
Amsterdam, The Netherlands
For more information please visit: http://www.isth2013.org/

August 22-25 ISEH 42nd Annual Scientific Meeting
Vienna, Austria
For more information please visit: http://www.iseh.org/events/event_details.
asp?id=242427

September 26-29 ESH - iCML International Conference on CML - Biology and Therapy 
Estoril, Portugal 
For more information please visit: http://www.esh.org/conferences/

October 4-6 ESH International Conference on Multiple Myeloma 
Dublin, Ireland 
For more information please visit: http://www.esh.org/conferences/

October 24-27 ESH / Eurocord-Ed / Eurocord World Cord Blood Congress IV  
and Innovative Therapies for Sickle Cell Disease 
Monaco, Principality of Monaco
For more information please visit: http://www.esh.org/conferences/

November 6-7 ESH International conference on haematological disorders  
in the elderly 
Barcelona, Spain 
For more information please visit: http://www.esh.org/conferences/

November 7-9 Markers in Cancer (A joint meeting by ASCO, EORTC and NCI) 
Brussels, Belgium
For more information please visit: http://www.markersincancer.eu/ 

November 14 5th Amsterdam Symposium Haematology - IKNL
Amsterdam, The Netherlands 
For more information please visit: http://www.iknl.nl/Amsterdam/werkgroepen/hemato_
oncologie/index.php?id=6453

November 17 Hovon protocol days
Amersfoort, The Netherlands 
For more information please visit: http://www.hovon.nl/

December 1-4 24th Regional Congress of the International Society of Blood  
Transfusion (ISBT)
Kuala Lumpur, Malaysia
For more information please visit: http://www.isbtweb.org/

December 7-10 55th ASH Annual Meeting and Exposition
New Orleans, USA
For more information please visit: http://hematology.org/Meetings/Annual-Meeting/

December 20 9th General Symposium BSPHO: Challenges in treating  
adolescents with cancer
Leuven, Belgium
For more information please visit: http://www.bspho.be/
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